INSEIREI=g '« j,
mANUAL 1EAIXHH




I Thank you

@ Thank you for selecting this KM RACING product! This kit is designed to be fun to drive and uses top quality tfam; for durability and perfor-
mance. The instruction manual you are reading was designed to be easy to follow yet thorough in its explanations. KM Racing wants you to

enjoy driving your new R/C kit. If you come across any problems or need some help getting through a step, give us a call and we will do our very
best to help you. You can also contact us on the internet at www.kingmotor.cn.

@ This is a high performance R/C kit, and it requires regular maintenance for best performance. If you don’t do regular maintenance the perfor-
mance will suffer. KM has all the necessary parts and accessories available fo keep your car performing at its best.

@ The caution or attention symbols will warn you about steps that can be very dangerous.
Please read and understand the instructions carefully before proceeding.

it . i : : . Failure to follow these instructions can
Cautions Failure to follow these instructions f Attention  cause injury fo yourself or others.

can damage your kit, and cause

i serious bodily injury or death.

Cautions
- =

Before Running  ®Please read manual (with parent, guardian or a responsible adult if necessary).

While Operating ®Please do not run on a public street, this could cause serious accidents, personal injuries and/or property damage.
®pPlease do not run near pedestrians or small children.
@®Please do not run in small or confined areas.

Before Operating ®Make sure that all screws and nuts are properly tightened.
®Always use fresh batteries for your transmitter and receiver to avoid losing control of the model.
@Please confirm the neutral throttle trigger position.
After Running @ Turn OFF receiver first, then turn OFF transmitter. This will prevent the car from losing control.
@After running KM RACING product, it is necessary to perform routine maintenance.
Failure to do this can result in increased wear and damage to the engine and chassis.

Battery safety ®Please be careful when handling the battery. It will be hot after running. If the wire is frayed, a short circuit can cause a fire.

= You might also cause properly damage
or damage your kit.

I ﬁi w 5 Ei BMEENEASRESR, IRESRELEBHRIT B, BATERENTRE, +omH, HEDLR
,

. BFLAZTARERPEESER, £ANHEFECEEYHFUEEHRFEFET, NREFEER
A EJMERL LR CAER, BEIEHA, BOBBN 0BRSS @BATelisE it www kingmotor.cnik
EEAE

o WWREERIBRE, BATRRIBFKFEEEHRS. AU, BREEHATE. FLREETHEINTBR4EEERELRRE
KE,

S MERSE S R &5 REFE RER .
HERIER FAFEE R RIERE S

Cautions FAFUTERRERSBIFELES, t
BS HESHESTERH B BliGE EHARSHEREENRE.

ij: Attention FiBMEELTEB YT REEE AR AR

Cautions
L

TEEBT o RS LA —REEEES.

AR * WTEEAHLEALEE, CHRTERSSHIFRT ARFEE,
o FAEEATESUF/ES L ERILEE,
o EFREEE ). WFnEEER.

BIERT © REFEEL  BEESIHE,
o (RILER TS E BTG, PR EE.
° WRE AT A~ EEES.
® A 1 E SR

ERE o BELHBUSE, AEEMEER WinBEsLied).
H e BEE, RERFETHUEN. TNBSH3IENEEERAT.

B 2 o st oL, ERERMG. MRSLHIR, ERHEIRAR.




1 Overview Fr e

Components
WA D)

Transmitter
pdid

¥ Radio control car
EiEE

Included Items @< TH

Eg1i60
wrench

LB TF

1.5mm 2.0mm 2.5mm

> 2

3.0mm

Wheel Wrench
®E#EF

Equipment Needed
mERH

5000mAh
25(7.4V ) 40C LIPO BATTERY PACK
25(7.4V) A0CIER A

x2
X1

S000mAhR
45(14.8V ) 40C LIPO BATTERY PACK
45(14.8Y) 40CE M i

1.5V AA Battery
4x1.5V AAREH

6-7 cell NiMH (7.2 to 8.4v) Battery
B6-7TH(7.2E8.4V) 58 Gk

CHARGER
bR

Do not use NiCd/NiMH battery chargers for LiPO batteries.
If you do not use a special charger for LiPO batteries, they
will be damaged.

WHREARE AR EERRAERB AR, HAERE
THAEENERREE, UK EME8k.




About Battery 5 T Hth

Li-Po

Battery

25(7.4V ) 40C LIPO BATTERY PACK  4S(14.8V ) 40C LIPO BATTERY PACK
25(7.4V) 40CE2 & A 4S(14.8V) 40CH R

X2 x1

For 28 LiPo packs we recommend a 25C rating or better. For 25C rated
packs we recommend a minimum of 4000mAh. For 30C+ rated packs we
recommend a minimum of 3500mAh.

Do not use NiCd/NiMH battery chargers for LiPO batteries. If you do not use
a special charger for LiPQ batteries, they will be damaged. Using batteries
with a lower C rating may result in damage to your batteries.

FTsEEMMAA, MREMHEBREERAT2C, ROKEERERR

giﬁmahmﬁﬁiﬁ. R FEI0C L B E M, R B E53500mAh
o

WAEEARE/ RERBEEFATNEEREE, SWUSRFENEEN.

C e

"6-7 cell NiMH (7.2 to 8.4v) Battery
6-7%(7.2% 8.4V S/ bl

For 6-7 cell NiMH packs we recommend a minimum of 4000mah cells and
soldered packs only, no welded tabs. Do not use Nickel - Cadmium battery
chargers for Nickel Metal Hydride batteries. If you do not use a special char-
ger for Nickel Metal Hydride batteries, they will be damaged. We do not rec-
ommend the use of low gquality batteries referred to as “stick packs" use of
“stick packs™ may result in personal injury or fire.

fERe-TH RS @A, HikiE A EAT000mAnE, T EERAERARS

REEEhEE, TNcERBRBER. BFEERERENEREE, FUFLE
iR RS .

Cautions

% &

connected for long durations. This may cause failure of your batteries.

Always disconnect the battery from the ESC when you are finished using your vehicle. The switch on the ESC controls the power that is delivered to
the receiver and servos. The controlfer will always draw current when it is connected fo the battery and will completely discharge bafteries if they are

fTRESFN LR S RRAEREF, #ITRE. EERBARANERMSIRRE, NREFMEEERESHBEH, XTESSBLRBEN.

Battery Connector B jth ¥4

Poor quality battery connectors can be a roadblock to performance. Avoid the common “white plastic” connectors commonly seen on many battery packs. A fast
brushless setup will draw many times the power that these connectors can safely handle.

ERZORGEEETMER—TEMNRN. BREABATIFSREN "AEPH" NEES. —MMEBEOEBERSRETERDE, RESESTLRSHBRE.

Deans “Ultra Plug™
Bi R TR




2 Start Up Guide RBzhigr

m Charging Battery
Bt FEER
o Charging The Drive Battery — WEzfiith 75t

. Do not use NiCd/NiMH battery chargers for LiPO batteries. If you do not use a special charger for LiPO batter-
Cautions ies, they will be damaged.
& ggﬁiﬁﬁfﬁQQﬁhﬁE&ﬁﬂﬁéﬁﬁﬁﬁﬁﬁu WoEREEA AR ERb LR, FUSRFE

First, charge the drive batferies.
B, MEFELFTE.

5000mAh
7.4V 40C LIPO BATTERY PACK
7.4V 40C Eepihin

CHARGER
ok

m Setup Before Starting
BIEMIPR

Transmitter Battery Installation E#S3EH %3

Open battery cover at the bottom of transmitter. Install batteries. Follow the direction of batteries
designated in the inside of battery box.

ITHBEREDEhE, REdith. KBdbEREENAaRESE. Battery Cover
iR
! s -
ll ]
'Nate Direction. || = | |
° EEAB | ELE] |

AA Alkaline Batteries
AATE B 5t

9 Battery installation ®ith%&%

Removing the Body
HFEHZER

E8096
Body Clip (8mm)

A %% % Bnm)

EB096
Body Clip (8mm)
ZE TR (Bmm)




V Battery Holder Adjustment b &g
Adjust battery holder to fit the batteries you will be using.

R, CUSRREN AR,

Maximum battery dimensions

RABBRT

When using batteries less than 48mm
wide, use holder inserts.

IR AR F48amE, @AM
B,

Allen Wirenich
AEETF

@ 3.0mm




i } Cautions
&=

Disconnect the battery when you are not running
the vehicle. The vehicle may run out of control or
the battery can over discharge and cause a fire.

S AT 4 4T B R O A

EET A kil b AT REE AR L.

Receiver Connections @
B E .

Steering Servo \\
¥% {8 K

Attention
EE

Do not make sharp bends or cut the antenna.
FEIHSHRN L.

Electronic Speed Controller
Big

Receiver Extension Wire (300mm)
BT

CH3: For transponder or other accessories.
B ARk AL A i

CH2: Electronic Speed Controller
Bifl

CH1: Steering Servo
¥ mE0




ESC Setup

After ESC setup HBiEERE

R &

You must setup the ESC before running the first time. After the initial setup, it is not required before every run.
Please read through the instructions and get familiar with the procedure before starting setup.
The setup process moves quickly, and it will help you to be ready for each step.

ERFRWRREEE, BEEEGE, WEFRERAREESE. B E R B ETREERELL T 5N,

ESC setup is pre-set from the factory. .

BEREEN HEARADE, Reference Section
BEHIBT

EB057
17mm Wheel Nut

1TmmEs i 48 5§

E8057
17mm Wheel Nut
17mmie fH iR 8

E8106
Button Head Screw M2.5x10mm
M2.5x1 024 [F] 2L P 7 f 4 4

E8057
17mm Wheel Nut

17mm & 5 5R &
A




Radio Control Car Operating Procedures
EEERERE

o Turn on Switch  ITFFF%

Turn on the transmitter.

T BRI X

Put the car on a stand.
BERBEE—IT88F, BESRF.

Do not touch throttle
FEME I

Y Stop (Neutral)
ik (dp i)

ESC will give the initialization tone and flash, then it will beep the number of Lipo battery pack cells you are using, followed by
a arming tone. After the arming tone plays, the ESC will ACTIVE and will respond to the throttle application.

agggﬁ&ﬂiﬁkﬁﬂﬁﬁ#ﬁ]!ﬁmﬂﬂ. REEEHESERERERERRERNERS, MRRE—F#rE, BrEREER
E&i .

BEEHBN

R 25 Reference Section




9 Checking radio range  #&ERZLBIEE

To properly check the range, have a friend hold the truck and walk to the farthest distance that you plan to operate your model. Operate the controls

to make sure the model responds comrectly. Do not operate the model if there is any problem with the radio system. If you switch on the R/C car first
before the transmitter, you may lose control of the R/C car.

AT ERGISER, H—THAAREEIREMEREFNREER. RMEBEEHEUHFRRIEEHORNE. NRESGRRFEEOEETERERES.

MARETHAEINENAX, BITHELERFX, RREARESEE.

Check Max. Range
R AT

Reference Section
S£EFIIT

Caution
EL

control of the RC car.

2.4GHz radio frequency only functions by line of sight, if you drive behind a solid object or around a corner and lose sight of the vehicle you may lose

2 4GHzEL(E S (NEMME R THEME, MRGRERDF—TESNYEEENE—MAER, FAEFLRNSE, RUESSINERNERH.

9 Steering Trim Setup EREMNARE

-
Steering Trim Turn steering trim to set lires in
8 completely centered position.
R ENAERRES LT
L.
\_ i

-

Reference Section
E£EHITR

Front
AlE




o Transmitter Operation EBIERZRESE

Steering Wheel #mit

Straight (Neutral)
i

Left turn Right turn

E% P % 1

Right turn

Throttle Trigger i HRHL

Throttle Trim
SEIRR

If your vehicle is moving, adjust the throttle trim until it stops.
MBGRKERERD, EEmTREEDIEE.

Reference Section
EEFIA

(i Reverse operation ®A and B show the two ways to go in reverse.
RIRRIE: ABMMERSZ-

=7
=7
/
i | Brake/Reverse =
FE/RE Reverse
iHiE
Forward  Stop (Neutral)
Biit Bk (i) Stop (Neutral)
Bk (hfiD)
/
'd
Forward — Brake Twice — Reverse
Bt — BFEEL - RR
Reverse
1 iR
Fomi m': 1st Time  Brake Stop (Neutral) 2nd Time Reverse
i % #F {8k (D) b Fig
. @ [ ]

10




e Practice Turning ¥ [m%k 3]

Right turm
Install body and enjoy!

Alfow the car to cool down for 15 minutes between each run.

When the car is running toward the driver, the directions of the steering wheel are reversed.
Once you bacome comfortable driving your RC car, practice driving on a track with pylons.
LRERHETRME!

GRS HE{TE B CLE T4,

R SR TUN, EEnSTEZERN.

AL sRanRlE, BlEERERYESS.

Monitor Operation Temperatures  UsiEiR{EiRE

Make sure to check motor and battery temperature while
running. Exceeding maximum operating temperature of
motor or batteries may result in damage.

iR E R R ETRE. EdRATHERESRN
oA ATRE S FEURAL .

Cautions Hot
ES i

Fail-safe Function of The Speed Controller B8t # {f$PThHE

If the temperature of the ESC is too high, the Thermal Pro- ( B
tection Function will activate. Once the ESC has cooled
down to normal temperature, it will work as normal.

IR EMRERE, TREFEENTE. —BRIESHEIER
BE, BWERTHE.

When ESC temperature exceeds 200F ESC will
shut down and RED LED will blink.

SR EEE0" , BEHEXH, LELEDTINR.

Electronic Speed Controller
iR

11




6 Tumning R/C UnitOff %X FhiEEEE

Turn off ESC first, then turn off transmitter.
At_re%tion BRXABE, KEXHEEH.

#

If you switch off the & itter first before the R/C car, you may lose control of the R'C car.
MREREAELE, RXRALEE, ERTEEE.

Turn off your transmitter.

Make sure receiver is turned OFF before connecting
Cautions the battery, the wehicle may run out of control.

= EEERIMARETXZEXAN, TUEHETEZAE.

Do not drive the car in the following places.

Cautions - Attention ; i
; ETEEL THRERENET.
ELE-38

: P Do not run in water or sand.
o TREXKEWLEER.

Do not run on public streets or highways. This could cause serious accidents, personal injuries, and/or property damage.
FRELLTERARETE, FUTHESEFHTERNEN. ASHERM~HE%.

12




E! l Wheel Maintenance
s P

Make sure the tire is secure on the wheel. Re-glue if necessary. #@Eg kB 2FES, NRGAERTHIE.

Instant Cement
EIEE ST §ill

Use small amount to secure tire.
TEER xRk,

Instant Cement
B 8] 44 77

17mm Wheel Nut
17mm #BHRS

m Motor and Pinion Gear Maintenance
B3 L 70445 52 RO &t 37

Adjust pinion and spur gear mesh so that they operate smoothly. Allen Wrench
WEEGEHEGERES ERTES 0. LR AEF

Proper Spur Gear Mesh  EX &L A

Adjust the motor position to get proper gear mesh. To get a perfect gear mesh, place a piece of paper (See
bottom of page) between the gears and tighten the motor mount screws.
The spur gear may be damaged if the gear mesh is wrong.

;g;%aﬁﬂimﬁﬁﬂ%mﬁﬁn ATHI—TRENUEOMS, B—KK(SREERS RETLZEHITREH
nREREATR, TRRRFEE.

@

Paper for Gear Mesh
et g kg




Replace Pinion Gear  E#u/vigi

Adjust pinion gear mesh to suit running condition.

W b LB TR
E8163
. BRUSHLESS MOTOR
Allen Wrench S ERIR
LA AT A E8147

Set Screw Mdx4mm

\ / N4 X AR AR
////

@

E8081
Pinion Gear 15 Tooth
15T i %

E8144
M4x12 Cap Head Screw

Max12E LA AR

Gear Ratio Chart &iHE®E R

This gear ratio chart shows the possible combinations of spurs and pinions. Increasing the gear ratioflarger pinion and/or smaller spur gear) will result in
more speed but will increase the motor temperature. Be sure that the motor temperature does not exceed 190°F/88°C. If the temperature is too high, reduce

the gear ratio by installing a smaller pinion and/or larger spur gear.
ETERERPREEALEDAETEMASHERIE. BNARE (EANMARIEIMPREEALE) HERERMER, OoHNBEE. BRENLEETHE
H190F/88°C, MRREKE, ERER—TH/O AN ERIER AN PREE A ERREEGIE,

Pinion Gear Set 45T 16T 17T
e ok
Spur Gear <L 13.19 12.36 11.64
o R 2 5 S g
ks e £ 13.76 12.90 12.14
ESC might be HOT.
Cau#g_ns Check temperature often.
z{f>3'= TR RN, B
BARE.
Max. Speed . Faster
AR thiz
Acceleration Slower
YT s
' It

Max temp
&R

Motar -w‘ ; ”

e 190°F

14




Shock Maintenance
RS

Inspect shock for oil leaking and for bent shock shaft. Repair Allen Wrench Cross Wrench Needle Nosed Pliers

R s
or replace if necessary LBAREE H“fg tERFE B

BREARSETHRATERMCESTEHN, NELRFETRER.

This step same for front and rear.
& WA EE.

E8137
Flanged Lock Nut M3
R 4 6

[
E8126(Silver)
Shock Mount Screw

EB126 ($Rf)
M3XZ0¥EXMABRFRE

E8125(Black)
Shock Mount Screw
EB125 ()

M3 ¢ 202 [ 3k Py % fa L 46

A 1
EB126(Silver) E8125(Black)

Tighten completely.
EEFE.

15




Refilling Oil Shocks HEHATEEMR

Shock Oil #400
BMh

EBO7S
Bladeler 18x4.7mm

HESE

Check for leaking oil,
BERERM.

If shock shaft is bent, replace shock shaft and silicone O-rings.
RS, FE RS R O .

Use masking tape to protect shock shaft Screw ball end all of the way
onto the shock shaft.

B RPR M, AR RE, MERRTRR T IRkE.
\.

EBO74
Ball end
EE‘F? ki

E8076
Silicone O-ring
HEOHE

E8074 e}
Rod Guide
FEE

E8074

Rod Guide

= 10):

' Installation is reverse of removal,
LENRHRERMN.

16

Use a Rag.
M

Move the shaft up and down
slowly to remove all air
bubbles.

1918 3 E T HEShB MR
ERFAMSE.

EB153
Washer M2.9x8x0.5mm
M2.9x8=0.5mmit 5

E8111
Lock Nut M2.5
M2.5 /2 22 B ik i £




RS

Differential Maintenance

If parts are damaged, repair or replace them according to the instruction below.
MRFHWRS, RETHESERAEREN.

E8123
Flat Head Screw M3x16mm
~ = MIX16TANARBE N
@
E8085
Hard Steel Differential Gear Set
WERE RS
EB086
Differential Shaft
2.5X13. Bmm 3 FE 4
a— ]
Differential Shaft
4% 26, bmmE B
EB098
Rubber Sealed Bearing 8x16mm
6B8-2RS§H Q
'
— // |
Ir e Differential Shaft
a 2. 5% 13. Brm Mg
Givaa L —
8089 @ _
Washer 13x16x0.2mm ﬂ]m ( 2
WHE1IX16X0. Zam EB147 s/
\_ J Set Screw Mdxdmm
[ E54 4“#;
EB0g8
Rubber Sealed Bearing 8x16mm
688-2RS%
S
(. ™
Silicone Diff Qil
EiERH —~
— M
11 .-"}";- 1 {-1}\-. 1m
g ] P
Silicone DIff Oil _ FF‘ i B Silicone Diff Ol
e 1y ! 25EE
Front [ Llii i Rear
"% 410000 R® #5000
| |
. _J

17

Installation is reverse of removal.
REAME S BEE .




l Chassis Assembly

JRE*ECE

@—E&m
il &—EfMN
Front——{(&—Rear &

EBOT3 Eso73
(5x1.4mm}@\ (51.3mm)
E8153

EBO70 EB016 b
(SREE i @E&Dm
& Ea a7
ES079ES080 53993
EB072 E8110
= E8000
EB119 ia\
£8076¢ = 8074 ES138\ W= _esoo7 EB138
J=S " es13s O] [ o-E8100 é ﬁEBT35
& oo ' 9 =) eso0r ,Esms
EBOT Mz i
s EB036.. @, — Esi21 8\53045
E8044-5  Egoae[ | [] ﬁ 4@?\%%
E8078 p! d N f
= ﬂ Eo0ds—| | EBst P eaisel “EBTIS
estsr v} E8152 £
@5 Es100°S E00: 7\ ﬂ;
E8118 ©  EB04S & ;»53152
E8077 - £8170 =
@\——Esmo EB!llTU = ,_/-7
, EB132— Eg047 ! :
D014 .Q/c:ﬂheam _ = 6163
= oq_ S0y / 50 j =~ =
——~E80T4 EB020 ~E8130 e s =
L y anas - E8118 4 <L E8142
E8131- 4 ), s T earazt_ [l
EB151 e
e EB151 anus L EB170 TR f‘-f‘) |
EB131
Esﬂﬁz GIE3|32 -y
E8124 f
| E8020 @ EP -
T EB120 EB115
= i EE”“‘ E8047 [
EB038 Es168
E8003 5; %-‘3&:‘ EBO14 o N

EBD13 E&138

123@ ) ¢ ENIS ggi
Eauss -;E '_1@
E8138 EB08S

Esizs 58054 E8098 | - 0
Eauad \ .
E8065
z { p-E8138 Q?EBME
sl p
&@

ES‘I 13 EBDIB
E&OM

%&
% [Fesnas

=1 EB0g9 [ [-EB144 EBOM

= “'. Jlr
E&m«? RE

EB138 EB0SE




E8151
E&130 EBOOS-_ E8131
52

EB151
EB020 —| CD/
E8132-3

EB020—
EBD4T—&)

E814S @ /ESUOS

EB104 “An Eafjﬁs E)EGEQ
Es110—T_ 1. o E8132—7
{!é':lzm E8098 E8020
~ LA e EB047—0
_E8124
S0 syt o ~E013
ES00Z _. & Eats
P b E8013
ETID o . e E8128
E8120 Es14nfE> EB147-o @ Egose  E8053
Ee18 g0
EB139 R G
E8133-_\f§} :

P

Jesie EB{B

g5 EB150

<
E8010
G-£8149
T




Parts list for Explorer I

iHe

E8001

E8002

Left 1set

Front lower Arm

Left 1set

Right 1set

— 1]

Rear lower Arm

Front Hub Carriers 10 Degree
i 105

Rear Hub Carrlers
i

Differential Case #iEH

Servo Saver Set fEIREAE

BTER BETES
Left 1pc Right 1pc
Steering Block HcE
E8006 E8009
2p0s 1pc Left 1pc Top ipc ! I
S T3
8 Receiver Box Seal
A e EHE tpc
Bottorn r:-.-. ! Recaiver Caver
1pc -

E8010

E8013

E8014

30+

Top Plate L |-)© q
: jﬁﬁ 1pc i 6.8mm Ball End-Upper l-© Ipcs
A ey AdustmentPiate | | { i i
Battery Box-Rear RsERL W 2pes Center Differential Mount TmmSteering Ball End
BHEH e dbA-m e WEE 200 VN erzmmzs 1pe Tt IR e
E8015 E8016 E8020 E8022 E8027
2N =
@ —o
Antenna Cap
2 2 o 0 RS 1nc
: - : 5. Bmm Swaybar Ball End
Differential BOUSING  njfarantial Pad 3
" EER 1pe £§£Ln1pi . BomB AT AR SKEE Bpos Antenna Pipe °
Q-ring FEEE 1pe Battery Strap 25%300mm
Servo Am {ARE OFYE 1pc BAILE 2pcs
E8030 EB031 EB032 E8033 E8034

"o o 0%

Frant Arm Mount-Front

Front Arm Mount-Rear

Rear Arm Mount-Frant

Front Shock Tower Rear Shock Tower BHEEEEE-FF 1pc FIEMEZEFR 1pc EIEBEEEE-FRF 1pc
AEE IR 1pc ERIEIR 1pc
E8035 EB8036 E8037 E8038 E8039
it 25cs
@De——I0%) o— T — [ i)

Rear Arm Mount-Rear

©]

o

©

o

Steering Rack

4=55mm Turnbuckle
4 55mm$E SR 2pcs

5x»42mm Tumbuckle
5x 42w LIZBAAT 2pes

FIRBEZE-RR 1pc feEEE AR EEIR 1o Motor Mount
FEALE 1pc
E8040 E8041 E8042 E8043 E8044
=
— = pE
— - | j 1 "’c (X
5=50mm Turnbuckle Steering Rack Bushin Steering Post D15%1.5 O-ring PM 7mm Ball
5X50mfg HIREHFF 2pcs REERRAE 2pcs ek 2pes OFE 1pe TrmfE R} EREE 4pcs

ipc
Servo Saver Set A

20




Parts list for Explorer I

E8045 E8046 E8047 E8048 E8049
a. | d 0 === 1|"
4x71.4mm Arm Shaft
5.8mm Ball ) ) _ 5.8mm Ball-Swaybar
5. BemIE¥E 2pos King Pin Bushing

I 43nmiB B 2pcs

A=44.5mm Arm Shaft
3xa4. srmiZ B 2pcs

5.8mm Ball-Swaybar
5. BemERER-BHIFF 4pes

EGEIE 2pcs 5. Bmk3k-B5HT 4pos AL 5 R o
E8050 E8051 E8052 E8053 E8054
—— — [jgl
3=43mm Arm Shaft

[

G.8mm Ball-Upper
6. BomBkEk-_FIEE 4pes

]

B.8mm Ball-Upper

BREH LA 4pcs

17mm Wheel Hex Hub
17mmzs S5 dpes

17mm Wheel Nut
17omdE R 4pcs

6. BnmifEE- D IRH 4pcs
E8055 EB056 E8057 E8058 E8059
[ 6 % |._
E[ﬂ]ﬁ iy (©) J —— =]
Shock Stand Off

3%17mm Shaft
31 TemEE dpes

Rear Wheel Axle Shaft

G R 2pcs
E8060 E8061 E8062 E8063 E8066
For Front
(=)
Front & Rear Diff Axle Shaft Center Diff Axle Shaft Cup Joint 5x13x20mm S0 Drve Shaft Universal Drive Shaft Set
FI/RERER 20cs PREFER 2p0s MG 2pcs PRI 2pcs FEERIH 2pcs
E8067 E8068 E8069 E8070 E8071
[C— 1 25x12.86mmPin
2.5%12, BB 2
_|l= = @1:@ L= T O @
P 5x7.5mm Shaft 7mm Ball-Shock
@ 5% 7. 5l 2pes 81mm Shaft  Dock Shat T BRESL dpcs
CVD Connecting Cup —— 91mafE 148 2pes R 2pes
. el acrew
CHDAAE 2pca 8 O yoaxms 200
E8072 E8073 E8074 E8075 E8076
_;\- @ D d3.7%1.9 O-ring
= 7 a5 ORI Bpcs
S sui4mm  5x13mm r—
___________ 113 Zpcs 2pes
Shock Body = 0 [iaai?h::-lgm D12x1.2 O-ring
BRMES dpecs ;H 5x1.2mm i OFIE 4dpcs
S| ity i 2pes
2pcs
E8B077 E8078 E8081 E8083
M4x4 Set Scraw
B Oy a8 100
| IO - F
ORE 1pc ORE 1pc
Shock Boots Set . -
BEBLE 4pos ;;(?;;D;pm; Pinion Gear 15 Tooth

18T/h&sE 1po

Spur Gear 48 Tooth

BTHRREFAERE 1pc

43T Spiral Bevel Gear
4ITEEAEE 1pc

21




Parts list for Explorer I

E8079

E8084

= 2 = 4
f—
— | s—
—
; - - Spiral Pinion Gear 10 Tooth
= J!l 10T R 1pe
~ '
(R
— — E8085
=
i 2pcs
o 4pcs
C W
Front Shock Absarber Rear Shock Absorber Hard Steel Differential Gear Set
BIERE 2set SEMMER 2set B 1set
E8086 EB087 E8089 E8090
1 ik

2.5%13.8mm Shaft
2.5%13. Bomdl 2pcs

I o J

4%26 Bmm Differential Shaft

——
o ' =
il

Front/Rear Differential Gear Sat

B

Center Differential Gear Set

Washer 13x16x0.2mm

Differential Pads

4% 26, bom3EHH 2pes A/ EEERLA 1set hliReE Al 1set 13%16X0. 2miEH Bpes EEEHE 2pos
E8091 E8092 E8093 E8096 E8097
[ﬂéﬁ] %ﬂ: Front Swaybar Rear Swaybar Body Clip(8mm) D H :
MBI 1pc EWSHIF 1pe KERL 10pos =
B GEVAEEREE 1sat
E8098 E8099 E8100
_ ¥ Right 1pc ///;?%\:\1
BX16X5 © 8X14%4 © 6X10X3 g '\\If,/
Inner i;arn
s 2
688-2RS Bearing MR 14822 Bearing MRADGZZ Esaring 2
488-JRSEHER Bpes NR1ABZZERTR Apes WR106ZZHAR 4pcs
E8104 E8105 E8161

Right 1set Left 1set

o

Receiver Extension Wire 300mm
FEYTHLIE 46 £8300mm 1pc

48 5000mAh 40C LIPO battery pack
4$ 5000mAh 40CEURBBEE  1pc

High Precision Servo 20KG
20KGESHEEAENL 1pc

Brushless Motor 2350ky
2350kv T RIEHL 1pc

E8165

E8166

E8167

Brushless ESC 120A
1200 R 1pc

KM MT-3D Transmitter
KM MT-3DEEIZEE 1set

[0

5.8mm Steering Servo Ball End
5. B [EEIARTR L Zpes

(RN
M3=16 Set Screw
M3x16HAKEREE 1pc

Chassis FEft 1pc

HEREESF 1pc

22




Parts list for Explorer I

iHe

E8168 E8169 E8170 E8171
- 2pcs : L
[ — ﬂ o Leftipo Rightfpc ﬁ
G——t) & 4], pc/D zes Qe @ @ —
83mm Drive Shaft 158mm Drive Shaft o ke = s | e it
B3mnfEEhH 1pc 158m{§ B4k 1pc - § — e
;%r;;;:gmi;f = Rear Bumper Set ERHEL 1set
E8172 E8173 E8174 E8175 E8177
ESC Mount Plate
HiBLEE 1pc Rear Chassis Stiffener E3BHF 1pc
1pc 1pc \ /
=\ || T
=4 Side Plate-Left
, __ FERPR-% 1pc “\]
j i ﬁ Front Chassis Stiffener f’ainted body Sticker
Body MountSet ERBRMA 1set | | RBEHPE-E 1pc BRBE fec WETR e R 1set
M2.5%10 Button Head Screw : & M3 Flanged Nylon Nut 1
E8106 v sxiomskr mire = @ 1pcs | | EB137 waseziepmsines HO 1%
M2.5x6 Flat Head Screw M3 Nylon Nut =
E8110 vos-omskrinsmpss m O toees || EB138 wsmpies U O 10
7 | ]
E8111 o e B ©®  fopes || EB139 goem o 10pcs
M3.5%14 Cap Head Screw 1 M4x%10 Droop Screw i =
E8112 \asiamisimsipi Lp— 10pos || EB140 muxtoymsL mimmmigs (e (0) 1Rpes
M3.5x18 Cap Head Screw ; M4x10 Button Head Screw | )
E8113 vasxomirstrrmige ™= O 10 || EB14T wuaoxmsmamis o @  ocs
M3.5x42 Cap Head Screw M4x=10 Flat Head Screw . =
eyl T Al ]
E8114 5 sxazmissmzroige © opes || EB142 yxiosmskpamtnze jww () 10pes
M3=10 Button Head Screw y —~ M4=12 Flat Head Screw =
E8115 waciokmsim~rains fm  ©  t0pos || EB143 wmax12mumAmins il
M3x10 Flat Head Screw : 2 M4x12 Cap Head Screw =
E8116 voxtomskmrmiss . © oo || EB144 yawiomitist e - o e
M3x12 Button Head Screw = M4x=16 Flat Head Screw
E8118 yiax12mskpmimee Qo 0 topes | | EB145 nuxipmstmrminss [ 0 Topcs
M3x12 Flat Head Screw ! M4 Nylon Nut |
E8119 vacromsmrmigs jum ©  t0pes || EB146 yupmmmigs [ © 10
M3x12 Cap Head Screw M4x4 Set Screw )
E8120 vawiomisskry/ssairis (= ©  10pes || EB147 yainsiigs = % e
M3x14 Button Head Screw ; M5x4 Set Screw
E8121 yasxiapmsm e (e (G topes | | EB148 yiswainskimes " o 10pes
M3x16 Flat Head Screw I oy M5=8 Pan Head Screw 1 =%
E8123 \aciemaimamigs p— 10pcs || EB149 yisxpmws o memse LECHRL.
M3x18 Flat Head S M5 Locking Wash: gy
E8124 yaciomo o fatfic [— ) 10pcs: | | EB150 piap = o ) 10pos
M3x20 Button Head Screw : M2.2%4.8 Tp. Binder Head Screw =
E8125 yiaxz04 mskm minse — 1opcs || EB151 s15om81 2a%imE m e 10pcs
M3x20 Button Head Reverse Screw @) M3=12 Tp. Flanged Screw j s
E8126 \aaoimsmrms Figs | @) 10pes | | EB102 \ax1o+st oL e rigss i Hpey
M3x%20 Flat Head Screw M2.9%8x0.5mm Washer
E8127 vaxoomsmimigs [o— ) 10pcs | | EB153 2 gxgx0.5mm T8 = 1opea
M3x20 Cap Head Screw M4x3 Set Screw -
E8128 \i3xomskrmiRe: (—  © 1opcs | | EB154 \iuxatnspipes " o Ypes
M3x M ing Wash ;
EB130 Moo o » o 10pcs || EB155 pomem o O 4 10pes
M3x5 Set S M3%16 Set Scl
E8131 yaeopiosnie = 10pcs | | EB156 waeromosie —— 0 10pes
M3x8 Set Screw M3x14 Cap Head Screw ~
E8132 M3xBHKg 4 T o 10pcs E8157 M3x14EiEsL A B i8a [ () 10pcs
M3x4 Button Head Screw e M3=18 Button Head Screw / )
E8133 \ouxmsmrmme = © 10ps | | EB158 \iaipemsiprsmimes e & g
M3x6 Button Head Screw f =\ M3=25 Cap Head Screw - -
E8134 vaexmsprmigy - O 10pcs || E8199 maxpsigsiprsigyy MmO 10pos
M3x8 Button Head Screw . =
E81 35 M3x8 ElSk A f B 4t (| 8/ 10pcs

23




Parts list for Explorer Il

w2t

24




ESC Setup ®HiFEE

Open the receiver box cover, and then remove the wheels.
NH#EdNES, RERFREEET.

Connect ESC with the batery packs.
HETEES SRR,

You must setup the ESC before running the first time. After the initial setup, it is not required before every run.
Please read through the instructions and get familiar with the procedure before starting setup.
The setup process moves quickly, and it will help you to be ready for each step.

F—XTRFNERBRR, RARELR, URTREREANERE. GEBFEMNFADRIREUTER.

Turn the transmitter on, Then center throttle trim.

TFEER, B RERAE.

ESC setup procedure
BiERELE

I(l'l\'ake sure the transmitter is on, press and )
hold the SET button, then turn on the swi-
tch, release the button when the blue LED
turn solid.

WIS EA IR, REOERTHE, WE
FTFFE, EHSEEMTERIE AR TR,

Hold the SET button
down.

HAT R

ﬁ >,
b |
L S

=1 :
Turn on the switch, ===
THAE.

Release when the blue
LED turn soild.
EALEDR FEATHTT .

LED > Redand Blue => Blue solid
g HEER

Co

Hold full throttle until the
motor beeps once, and red
flashing LED will turn solid.

VR TR RS, Bl
HaRH—E "I | BiELEdS
TEAGERIEHR.

' "

> %ﬁh

Fl

y
g

Red blinking =_> Red solid
LI AR aEER

(Move the throttle trigger to
full brake position unftil the
motor beeps twice, and blue
flashing LED will turn solid.
FEsH 1 B T R T
B EHESE " | A
LED e £ IR 3 pl i 2 A 5.«

Blue blinking == Blue solid
AR Ea¥R

rRelease the throttle tigger allowing it to A
neutral position, both of the red LED and
blue LED blink, and motor beeps three
times, and LED will turn off, This means
the ESC setup completed. Turn OFF the
ESC power switch to save the settings.
TR R EE AW, & IR LR
RS, BAlMSRN=R "RERERE" | B {ELEDAT

. AEHEEEREEA. cHARETA%E
REFRIRNE.

Turn off the switch.
FEFX.

Red and Blue blinking = LED off
BRSNS LEDIRR

ION
~ FF

Turn the ESC power switch back on. You are ready to use the ESC now.
B FRAFX, RFREEY.

Turn the transmiter off.

OFF * rn
X XHERE.
Attention After ESC setup unplug battery connector first then turn off transmitter.
R B E R E RN RS R XHEES.

25




Checking Fail Safe Operation ¥ &&IERPIGE

This car has a built-in fail safe system. If the radio glitches, because of interference or the car goes out of range, it will go into neutral to protect your car.
The fail safe system has been setup at the factory, but you should become familiar with the function of the fail safe and check the operation before running.
EEEA—TAEMNERGPRSE. WRBTTFHRAEBHERSHTEaFEHE, ES#ATUGIENE. EHEPRECHET #9E, BRTEEH
FrgRFmhEeEN ATk R+ RFRE.

Situations when the fail safe will operate. )
SRR E TR
When fail safe is operating, the red LED will continuously flash.
LB ERPETR, LRLEDH SRS N,
When transmitter radio signal is cut off,
LIRS R LRSS .
Attention
EE
Receiver _
e
The fail safe can not completely protect your car.
SEGFIEREEFEMNE.
o i

Turn on the transmitter I

Turn off the transmitter
TS '

XHAEES

LED light will flash and vehicle will not move.This means that the fail safe is working property.
LEDITHAMRH A XM T 2B, SERFLERFEELE.

When fail safe is operating, the red LED will continuously flash,
YERERPEIT, OELEDM 8Nk,

If the red LED is flashing, the car should be in neutral. The esc should not be applying throt-
Cautions tle, brake or reverse. If car is not in neutral, please perform the fail-safe setup procedure.
s IBLIELEDIE, NN ERETFhiM, KHEEFLGTME, HERsEERE.
s MRREFRLTF AN, BRATELRFRESE.
Reference Section
SEH28T
e J

26




Radio Maintenance
Ttk dEin

Steering Trim
e

To be used for Centering
the steering. 4

kPR .

Power Switch
IR X

Throttle Trim
i

To be used for Centering
the throttfe.

Ak

3ch Switch
EZHEFx

This switch is used for optional parts.

Steering Dual Rate
5% = W AR

To be used to adjust steering
servo throw.

Fi 3R % R0 .

AFHEe SR \ —_—
\ W ——=
R i T
|1 ———
| DN —
|
Attention Note Direction.
ER HERA Do not mix batteries of different ages or types.
TEEARREY. FEARMEM.
Bind Switch Programming Keys Reverse Switch
M maEg BT %

Programming a receiver to recognize the

code of only one specific transmitter.

BREN SEISEMH, ERENRLESE
EERES.

Adjustment the throttle / steering when
it is reverse

25011/ 5% ) 52 E R .

Selecting menus and programming
the transmitter.

EERSHREEEE.

Battery Level Indicator
R it L O 4 T AT
[ ] Good Batteries
28833
7 Low Batteries (Light Blinks)
B (AET)

s smm{i% L

Throttle Trigger

IR AL
BN
i
4
Brake/ Reverse
B/ FiR
/chard Stop (Neutral)
i Bk (i)
To be used for throttle operation.
i R AEH.
Antenna
Rk
Built-in
AE
Steering Wheel
HaE

Straight (Neutral)
B E (R4

Left turn

End Point / EPA
B

End point adjustments allow you to set
the limits of all channels.

BERRERAVREERARENENRY.

Exchange Batteries

When the battery level indicator (LED)
blinks in red, replace the batteries with new
ones immediately.

L e ith e MR RAT (LED) E1€8IN%%, HILED
A

— CH3:

CHz2:

CH1:

Reciever
o

27

RERS |l STM [NAM | BAT
_-Programming Window
i MOI: L- "-' -7 mman
AN
~— Voltage Monitor
B HE R

For transponder or other accessories.
B &S AR

Electronic Speed Controller

%

Steering Servo

%% 1) ] AR




Binding ¥t
Programming a receiver to recognize the code of only one specific transmitter. Binding and fail-safe is pre-set from the factory.
HBSAERPEHR WD ERARE.

| o
LED flash quickly
LEDKT i i (A
' T —— o
@ *EE&E, %E#]‘Fﬁ.’ﬁﬂ:%- J After 1 Seconds

° 1BERFF

Press and hold the binding button on the transmitter for 1 second * I‘Fﬂ Ehﬁﬁ*
until the LED on the receiver is continuously lit.

HAERIER B MR, BRI ELEDITRE .

Fail Safe Setup %BRIPFE

Coulions Any new binding of transmitter & receiver will clear the preset fail safe.
= BEENBHINEHMNE, SeHRRAENERRPCE.
[=]

n Tum the power switch to the ON position on the transmitter, then
turn the ESC switch on, press the setup button on the receiver n
then release. LED will flash.
HIFEEE FREFE, BMENTFEEFE, SEE FnieER,
FEHLED & 8.

' Use a thin object such as a paperclip
°® FA— it s i o 1 4k

7
' Hold the button down. ' LED flashing
o HRfrRER. @ LEDISRE IR

NOTE: Start step two within five seconds.
After five seconds fail safe setup will reset, the LED will be continuously lit and you will have to start over at step one above.
@ HE: EIAWMATE=L.
IWE, KERPFEENER, LEORSERE, KHFAEFLR L ESREHFE.

B Leave throttle trigger in neutral position, and press the setup button. The LED will flash quickly. Once the receiver LED 1 ins lit, then rel the
setup button on the receiver.

EEAITENA T, HRTHEENEEERE, LEDSRENE. —BRUilenERE R, AERFREMEERE.

Stop (Neutral)
&1k (i) '
®

Hold the button down. ' T ) )
e ' LED flashing quickly ' LED continuously lit

Y, @ LEDRERM @ LEvERAA TR

N

B To confirm that fail safe is working properly, thre ESC will go in to the neutral position and the vehicle will not move when you shut off the transmitter.
See page 26 and check the Fail Safe function working properly.You do not need to repeat this procedure each time you run.

WARERIPESLE, SRXAEEES, BESELTHREMERFETEH. SAFE0, REABRFVELTIMEER. UESRTR
TREEZEATSR,

n . ' LED light will flash and vehicle will not mowve. B
e Fim A s 3 ® LEDITH < {Afk, HHEWF<Eah. ;}Jm;i;é::nsmiﬂeran
4 ! . = Fi
Reference Section ~ >R

EEHE20M
28




BEMEERMAIRA A

ZETHEIRWBERLA | FAHREERETIERX R E#SS
Jiashan Kingmotor Sport Technology Co,,Ltd.
No.55 Zhenye rd, Weitang industrial zone,Zhejiang,China 314100
T/86-0573-84639307 / 0573-84639306
E/sales.frederick@kingmotor.cn
www .kingmotor.cn




	E2-0封面
	E2-1
	E2-2
	E2-3
	E2-4
	E2-5
	E2-6
	E2-7
	E2-8
	E2-9
	E2-10
	E2-11
	E2-12
	E2-13
	E2-14
	E2-15
	E2-16
	E2-17
	E2-18
	E2-19
	E2-20
	E2-21
	E2-22
	E2-23
	E2-24
	E2-25-中特威
	E2-26-中特威
	E2-27遥控器
	E2-28-中特威
	封底

